
AS
SE

MB
LY 

IN
ST

RU
CT

IO
NS

Bryce



Congratula�ons on selec�ng a Playcra� Bryce pool table. Please contact us via email at 
support@playcra�.com should you require any assistance.  

*NOTE* - Your table arrives assembled through Step 5 below. Steps 1-5 are included in 
the event billiard cloth or parts require replacing 

Please carefully read all safety instruc�ons and direc�ons before proceeding

1) Your table is designed for use indoors in a climate controled environment only.  
 Damage can occur if the table is exposed to water, dampness, high humidity,
 freezing temperatures, etc.

2) This pool table is heavy. Two or more people are required for assembly. 

3) Only use the table for its intended purpose.

4) Damaged or worn parts may be dangerous for users and the integrity of the table. 
 Replace worn or damaged components immediately and do not use the table un�l any
 issues have been resolved. For best results, use only spare parts supplied by Playcra�.

5) Unauthorized repairs or altering the table’s design or func�ons may be dangerous and 
 will void the warranty.

6) Check all screws, bolts, etc. on a regular basis to ensure that they are in good working 
 condi�on and have not loosened over �me.

7)        Keep your table covered.  If there is dust on the playfield or the aprons, use a vacuum 
           or wipe with a clean, so� cloth to remove. Do not sit on the table and do not use the 
           table outside.

8)       DO NOT li� the table by placing your hands under the pockets, and do not sit, lean or 
           put pressure on the pockets.

9)       Check that the leg bolts are �ght.  When moving the table, li� table off of its legs and 
          place it down squarely on the legs, do not drag the table( and do not li� by the pockets.)

             

page 2



#7 #8 #9 #10 #11 #12

#1 #2 #3 #4 #5 #6

#13 #14 #15 #16 #17

Washer - 8mm
31 Pcs

30 Pcs7 Pcs4 Pcs 24 Pcs

Washer - 6mm Screw - 4x18mm Flat Screw - 4x12mm Flat Screw - 4x20mm Flat Screw - 4x45mm

Leg Leveler Corner Pocket Side Pocket Billiard Ball - 2.25”

Brush Cues - 57” Allen Key Wrench

Triangle - 2.25” Chalk

30 Pcs

1 Pc2 Pcs1 Pcs1 Pcs 2 Pcs 1 Pc

1 Pc2 Pcs2 Pcs2 Pcs 2 Pcs 2 Pcs
PlayingfieldEnd ApronEnd RailSide Rail Side Apron Side Beam

Center Spanner  -TopLeg Cross Beam  - BottomMiddle BeamEnd Beam Leg Cross Beam  - Top Center Spanner  - Bottom

Allen Bolt - 6x12mmAllen Bolt - 8x25mmMetal Corner ConnectorLeg Allen Bolt - 8x45mm Bolt - 6x40mm

#18

4 Pcs 4 Pcs

#19 #20 #21 #22 #23

36 Pcs12 Pcs8 Pcs

#27#26#25 #28 #29

1 Set2 Pcs 1 Pc

#29

2 Pcs

1 Pc 2 Pcs

#32#31#30 #33

1 Pc1 Pc

 24 Pcs 4 Pcs

12 Pcs

#24

#34

Corner Top Cap
4 Pcs

page 3



23
5

23

7

7

6

6

8

24

page 4



18

2 1

2

2
1

1

20

page 5



15

21

25

25

19

13

13

13

13

18

14

14

14
3

3
4

20

17
20

page 6



15

9

9

19

10
9

9

19
16

1619

page 7

CAUTION!
2 OR MORE PEOPLE NEEDED
Do not roll the table over
onto its legs or they will break.
Pick up the table and carefully
turn it over onto its legs



STEP:10

16

11

12
19

15

22

19
11

12

9

26

26

26

26
27

page 1

Customer Service
For ques�ons on assembly or for missing or damaged parts, please contact us

via email at support@playcra�.com. Please visit our website at 
www.playcra�.com to see more industry leading Playcra� and Playcra� Sport game tables.

Thank you for choosing Playcra�!
Global Merchants, Inc.

12 Lunar Drive
Woodbridge, CT 06525


